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A, RUIYH

Presser Bar and Thread Cutter




AR, RUYH

Presser Bar and Thread Cutter

No. | EFRERES || g | 7y [ LLES DESCRIPTION
PART NO. QTY
1 | 100802 * * 1 | KF1ERC Hinge Screw 5/16X24
2 | 143510 * | ok 1 |KB Presser Bar Lifting Lever
3 | 100807 * | * 1 |z EifEibnal Hinge Screw 15/64X28
4 | 146676 * | % | 1 |[#HAILITHE Presser Bar Lifting Bracket Lifter
5 | 100161 # | * | 2 |WAEFAKBL/A—1ERC Screw 3/16X28 L=9.5
6 | 146609 * * 1 |#|aLEFRBL/— Presser Bar Lifting Lever Extension
7 | 100110 * | * | 2 |REIHEELERC Screw 9/64X40
8 | 146620 * * 1 |RRHHEE Connecting Link
9 | 416024 * | x| 1 |ERAFERE(RCH) Tension (needle thread) Releasing Shaft Crank Assembly
10 | 100624 * |+ | 1 | ERFAFEEIERC Set Screw 11/64X40 L=55
11 | 168003 * * 1 | ERpDHE Releasing Shaft
12 | 143511 * * 1 | KBlEha Spring
13 | 150225 * | % | 2 |HREIYAILL Screw 3/32X56 L=7.9
14 | 139181 = | % | 1 |&UIYA Thread Cutter (Knife)
15 | 143524 * * 1 [HRUIVAIRZ Thread Cutter Support and Guide
16 | 141008 * | o | 1 |#HAEGRC Thumb Screw 1/2X28
17 | 151614 * [ x| 1 |[HAEERCTVR Nut
18 | 132833 * | % | 1 |HAEGHRCELE Guide Pin
19 | 175032 * | % | 1 |BRETYY— Washer
20 | 146159 * * 1 |[xExTYoyT Presser Bar Spring
21 | 146694 * * 1 [z &8E (R Presser Bar Li'Fting Bracket Assembly
22 | 101057 * | % | 1 |#HAEREERORAC Screw 11/64X40 L=9.9
23 | 146751 * | x| 1 [REARL Presser Bar Bushing (lower)
24 | 101133 * | % | 1 |[BREARLILERC Set Screw 15/64X28 L=3.8
25 | 416116 * * 1 |[HAEZ LM Presser Bar Stop Assembly
26 | 8040 * | x| 1 [HzERHEHRC Screw 9/64X40 L=8
27 | 8040 * | % | 1 [#@RL£ERC Screw 9/64X40 L=8
28 | 139462 * * 1 |z Presser Bar
29 | 372210 * * 1 |24 —H—F Finger Guard
30 | 146752 * * 1 |fzES Presser Bar Stop
31 | 154872 * | * | 1 |EREAFEE Tension (needle thread) Releasing Shaft Crank
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EYHLE. §H32

Feed Mechanism and Needle Guard




=Y HE, $t%

Feed Mechanism and Needle Guard

NO. b S L26 | T26 =% -4 DESCRIPTION
PART NO QTY
1 | 132381 * | x| 1 |&F Needle Guard
2 | 132382 * * 1 |#HEARAE Needle Guard Holder
3 | 100193 * | % | 1 [#HEAABILERC Screw 9/64X40 L=6.4
4 |100223 * | % 1 |#=2iEhl Screw 1/8X44 L=5
6 | 100443 ¥ | % | 1 |[BYBRBSE ERE Set Screw 15/64X28 L=9.97
7 | 101520 * * 1 |FEUBRREE bR CHyk Nut
8 | 134737 * | ok 1 [EYBRIRSES Feed Bar Hinge Pin (eccentric)
9 | 143448 * | % | 1 [ZEYUk Feed Bar
10 | 100914 * | x| 1 [BYEFZIXiERCGE) Screw 11/64X40 L=8.7
11 | 100172 * | % | 1 |EYETFZXIERC(E) Screw 11/64X40 L=9.9
12 | 150328 * |k 1 [EYAHLEAE L Feed Regulating Screw 7/32X32
13 | 151061 * | * 2 |EYALBIESHRL Set Screw 15/64X28 L=8.5
14 | 100217 * | * | 1 [BEYhLARORBLE Screw 9/64X40 L=4.8
15 | 107071 ® | ok |1 |Tup— Washer
16 | 416071 * * 1 |EYHL-EYEEER) (RBC. Tvi+—1{1)| Feed Eccentric (adjustable) Assembly
17 | 143450 * | % | 1 |EUAER Slide Block
18 | 139432 # | & [ 1 [EYETFZX Feed Lifting Eccentric Forked Connection
19 | 143451 * | % | 1 |EYETHAE Slide Block
20 | 139046 ¥ | * | 1 |[BREVAE Slide Block
21 | 122163C | * * 1 |BEYHL-EYTE () Feed Driving Flange Assembly
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Looper Mechanism
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IL—\—t5FE

Looper Mecanism

No. | FRERES| | oo [ 1og |BH P DESCRIPTION
PART NO QTY
1 | 143646 * | 1 |EYBI/ YR Gasket
2 | 143614 * * 1 [Ib—ri—dhs vy Bed Qil Shield (felt, lower)
3 | 101133 * | x| 1 [Jb—s—EhEARILIERL Set Screw 15/64X28 L=3.8
4 | 143551 * [ % [ 1 [JL—s—BhOY s Oil Seal (rubber)
5 | 143485 * * 1 (JL—/S—EHETARIL Bushing (front)
6 | 143552 * * 1 |JL—/S—EAFTARIL (F8) Looper Holder Shaft Bushing (back) Assembly
7 | 100443 * * 1 ILb——EFr ALt l Set Screw 15/64X28 L=9.97
8 | 143486 | * | * | 1 |L—/SA—#EARIL Bushing (back)
11 | 143484 * * 1 |)L—s3—8j Looper Holder Shaft
12 1101057 | * | * | 1 |L——82FE&EHRAL Screw 11/64X40 L=9.9
14 | 101057 * | o* |1 L—R—8hT—&HHal Screw 11/64X40 L=9.9
15 | 139097 * | * | 1 |L——8h5—(HRUH) Looper Holder Shaft Collar Assembly
16 | 101047 * * 2 |IL——EfF o1t e Set Screw 15/64X28
19 | 103859C | * * 1 L——E#EOyR (48) Looper Driving Arm Assembly
20 | 8103 * * 2 |IL——ZAF(FhLitRl Set Screw 11/64X40 L=3.5
21 | 143454 * - 1 |[I—R—=ZS514Fh L Looper Avoiding Eccentric
21 | 143454-1| - | * | 1 | W——RSAFAL Looper Avoiding Eccentric
22 | 100226 | * | * | 2 |AEAE@IFEIERC Screw 3/32X56 L=4.4
23 | 143459 | * | x| 1 |AEEEHIFZ(A) Slide Block Cover (back)
24 | 143460 * | x| 1 |AEEREBZB) Slide Block Cover (front)
25 | 143458 * | % | 1 JL—sR—EREI R Slide Block
26 | 143455 | = | * [ 1 [JL—/R—ER@—x Forked Gonnection
27 | 100456 | = | * | 1 |ERBhEMEAF#HIELL Set Screw 15/64X28 L=3.2
28 | 416074 * * 1 b——EEE (R Forked Connection Bracket Assembly
29 (101324 | * | * | 1 [ZXRISUIFHALC Screw 11/64X40 L=10.4
30 | 416075 * * 1 | ZXI7Z29#CH) Forked Connection Crank Assembly
31 | 143483 * * 2 |IL—iR—{RiARIL Looper Holder Bushing Eccentric
32 1139065 | * | * | 2 |JL—sR—EEYLIEY Hinge Pin
33 | 139064 | =* * 1 |I——EEY s Connecting Link
34 | 139074 * | * | 1 |AE Slide Block
35 (143463 | * | * | 1 |EE@hEsEEEd Slide Block Stud
36 | 100446 * | ok | 1 |EEBhEIEAE#EAC Set Screw 15/64X28 L=8.8
37 | 100446 | * | * | 1 PL—R—EEEFTHEELC Set Screw 15/64X28 L=8.8
38 | 139534 * | ok | 1 DL——EREREE Hinge Stud
39 | 151369 * |k |1 L—R—EEBEOYREEEEHDHRL | Screw 11/64X40 L=9.5
40 | 8042 * | * | 2 ——EEourEsEIRRLE Screw 11/64X40 L=5
41 | 416043 * * 1 [ —R—EEOYRESE () Looper Eccentric Collar and Support Assembly
42 | 10828 * * 2 |Whiiksl Set Screw 1/4X40 L=5
43 | 416091 = * 1 |WhLA(REHR) Looper Eccentric and Feed Lifting Eccentric Assembly
43 | 416092 * - 1 (WAHL (RC) Looper Eccentric and Feed Lifting Eccentric Assembly
46 | 6046 * | o | 1 | TF#A%IL(E)ERC Set Screw 15/64X28 L=17
47 | 143644 * * 1 [FEhA%IL(E) Bed Rotary Shaft Bushing (left)
48 | 103860C | * * 1 Ib—sR—EfE-0m4 Looper Eccentric Connection Looper Driving Arm Assembly
49 | 143462C | * * 1 [JL——EREhERE-AE (4) Looper Eccentric Connection Assembly
51 | 139535 * * 1 b——EiEnykr 5% Looper Eccentric Collar and Support
52 | 143461 * o= 1 (WAL Looper Eccentric and Feed Lifting Eccentric
52 | 143621 * 1 (WAL Looper Eccentric and Feed Lifting Eccentric
53 | 143456 * * 1 [J—n—EEs Forked Connection Bracket
54 | 139257 * * 1 | =X Tl Forked Connection Crank
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Upright Shaft and Lubrication System
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L. fRHE R
Upright Shaft and Lubrication System

no. | BRRES Lo6 | 706 [ B 8% DESCRIPTION
PART NO QryY

1 | 416061 * * | 1 |ZERE v —(dalh) Bevel Gear Assembly

2 | 10828 * | * | 2 [AEIFvT—ikRC Set Screw 1/4X40 L=5

3 | 147111 * | ox 1 |iZshEARIL Arm Shaft (upright) Bushing (upper)
4 | 372829 * | % | 1 |3LEd Arm Shaft (upright)

5 | 146505 * * 1 |ALEATFA%IL Arm Shaft (upright) Bushing (lower)
6 | 416067 * * 1 |3ZEhS—(Halft) Arm Shaft (upright) Collar Assembly
7 | 10828 * * 2 |srggh>—ittl Set Screw 1/4X40 L=5

9 | 372801 * | % | 1 (AR Oil Pump Body

10 | 143126 ® | ok | 2 [#EHACTFURA) Oil Pipe Clamping Sleeve Adapter
11 | 143073 * * 1 |¥HEPRE Qil Pump Impeller

12 | 6339 * | ok |1 |HHTRELERC Screw 1/8X44 L=4

13 | 146600 * | % | 1 |[#EEERAA) Oil Pump (centrifugal) Cover

14 | 146657 ¥ | % | 1 [#AEsiEL Oil Pump Screen

15 | 146658 * |k 1 |[#EEEEEzB) Oil Pump Screen Frame

16 | 100189 * * 3 |[#Emtamzilthl Screw 1/8X44 |=8.7

17 | 100157 * | % | 3 |FAAIRSFIERC Screw 11/64X40 L=13.5

18 [8020-02 | * | * | 2 |AAIKRTF/uoE Position Pin

19 | 375065 * | k|1 |AAILBERRT (HR) Oil Removing Pump Assembly

20 | 375066 * | ok | 1 |AMIERELT Oil Removing Pump (body)

21 | 540555 * | ok |1 AR TR Oil Removing Pump Bracket

22 | 545239 * | * | 2 |AAILEFRRSTIERC Set Screw 1/8X44 L=3.2

23 | 545239 ¥ |k | 1 AR TRERIERC Set Screw 1/8X44 =32

24 | 540556 * | % | 2 |HFAIRATERRS OH Removing Pump Piston

25 | 540625 * | % | 2 |FAMIWRITEZR RIS Piston Spring

26 | 375068 * | * 1 | AR T EhiBx Piston Spring Bracket

27 | 504010 * | ® | 1 |[FAIARLFERIBzIERE Screw 9/64X40 L=7

28 | 416100 * | % |1 |#RHEACTER) Oil Pipe Assembly

29 | 416126 * | % | 1 |[#mE30ToE) Oil Pipe Assembly

30 | 143622 * [ x| 1 |FANYER—Fa—T Oil Return Tube

31 | 143124 * * 6 |8l ATE Oil Pipe Clamping Sleeve

32 | 143125 * * 6 |{&m/ 1T Hvk(B) Qil Pipe Clamping Sleeve Nut

33 | 416102 # | % | 1 [0 TFAGE) il Pipe Assembly

34 | 416103 * | % | 1 |0 FBER) Oil Tube Assembly

35 | 143648 * * 1 [FAIRATESE Oil Tube Connection

36 | 143457 * | * | 1 |[FqEES il Connection

37 | 50025 * | % | 2 |FMILEEEERC Screw 3/16X28 L=27

38 | 143370 * | = 1 | E#AAILhR— Oil Lead

39 | 151369 * | % | 1 | E#EASILANA—1ERE Screw 11/64X40 L=9.5

40 | 415930 ® | x| 1 |FSIFa—T 0il Removing Tube

41 | 16380 ¥ | x| 1 |FAIFa—Try)— 0il Removing Lint Screen

42 | 376425 * * 1 |[FAIBRFa—T -4 — () Oil Removing Tube * Wire Assembly
43 | 143654 * * 1 |§#HET7IL Oil Removing Tube (head end) Screen
44 | 416125 * | % | 1 |#E/0FDER) Oil Pipe Assembly

46 | 143066 * | x| 1 [ 1TFuR () il Pipe Clamping Sleeve Nut

47 | 143065 ¥ | % | 1 |[#EmsaFOn Oil Pipe Clamping Sleeve

48 | 143015 * | % | 1 |3pEEv— Bevel Gear

49 | 143431 * * 1 |ZEhS— Arm Shaft (upright) Collar

50 | 143649 * | % | 1 |1 TA) Oil Pipe

51 | 143650 * | % | 1 |&HA4FB) Oil Pipe

52 | 143501 * | * | 1 (@17 (C) Oil Pipe

53 | 143503 * | & | 1 [E&H/17(D) Oil Pipe

54 | 143647 * | o+ | 1 |[#m/R1F(E) il Pipe
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Arm Shaft and Machine Pulley




L, 71—
Arm Shaft and Machine Pulley

No. | B ES || o | 196 [EE B DESCRIPTION
PART NO. QTY
1 | 416105 * | = | 1 | LBEg(ER) Arm Rotary Shaft Assembly
1 | 416107 - | = | 1 |EEED Arm Rotary Shaft Assembly
2 | 416097 * - 1 | E&-9529h 0 (40) Arm Rotary Shaft and Crank
2 | 416099 = * 1 | E#-9529hL48) Arm Rotary Shaft and Crank
3 | 140552 ¥ | % | 1 |9F29hLEHHRE Screw 1/4X40 L=12.6
4 | 108270 * [ x| 1 |8HESTIEIERC Set Screw 1/4X40 L=8
5 | 140542 * | % 1 |9329hL1EhE Position Screw 9/32X28
6 | 416123 * * 1 |#tHEfaE ) Needle Bar Connecting Stud Assembly
7 | 143619 * * 1 | Oil Wick
8 | 8060 | x| 1 |#ERERDHARAL Screw 9/64X40 =8
9 [ 121321A | =* * 1 |§HESSY Needle Bar Connecting Link
10 | 114475 * * 1 |85 9/39% Needle Bar Connecting Link Screw Cap Disc
11 | 416122 * * 1 |85V -dHERE (3R) Needle Bar Connecting Link Assembly
12 | 140359 * * 1 | LEhidee Arm Rotary Shaft Screw Plug (front)
13 | 143236 * * 1 | LEghE vy Washer
14 | 372827 * * 1 |8&EISoES (3R) Needle Bar Gonnecting Link Hinge Stud Assembly
15 | 120810A | * | * | 1 |$+H5 98 Needle Bar Connecting Link Hinge Stud
16 | 372828 * [« | 1 | 0il Wick
17 | 16292 * * 1 |hte Hinge Stud Plug
18 | 103163 * * 1 | ESRTARIL (VAT ) Arm Rotary Shaft Flanged Bushing (front) Assembly
19 | 6046 * * 1 | EEFTA%ILIERE Set Screw 15/64X28 L=17
20 | 152503 * * 1 | L AR Arm Rotary Shaft Bushing (center)
21 | 140296 # | * | 1 | E#chAR)LIERE Set Screw 9/32X28
22 | 416119 * | % 1 | LEHS—(RCH) Arm Rotary Shaft Thrust Collar Assembly
23 | 100624 ¥ | x| 2 | EEhHS—iERL Set Screw 11/64X40 L=5.5
24 | 416118 * | x| 1 | EEFvY—CGhiH) Bevel Gear Assembly
25 | 10828 *# | % | 2 |E#Fvr—ikhC(B) Set Screw 1/4X40 L=5
26 | 140333 * | * | 1 | E#Fv—ikhl(A) Screw 1/4X40 L=1.7
27 | 372221 * * 1 | EEA%IL () Arm Rotary Shaft Flanged Bushing (back)
28 | 140296 * | & | 1 | EERARL () ERC Set Screw 9/32X28
29 | 540707 * * 1 |[FAIs—L Oil Retaining Ring
30 | 416132 * * 1 | ERILMTF—Y—($H) Arm Rotary Shaft Sprocket Wheel Assembly
31 | 372796 * | x| 2 |E#RFTYLY Ball Bearing
32 | 202253 * * 2 |[F—y—yos Sprocket Wheel Spring Flange
33 | 141146 * | % | 2 |EANWRT—Y—1ERL Set Screw 1/4X28 L=6.7
34 | 141403 * | * 1 | EEhig Screw 5/8X28UN
35 | 139018 * | % | 1 | EERigsvE Washer
36 | 264715 ¥ | % | 1 |BLIUT AR Bed Rotary Shaft Belt
38 | 151283 * | x| 2 |F—)—ithal Set Screw 15/64X28 L=166
39 | 139533 * | * | 1 SEITUIERYYT Screw Cap
40 | 416131 * | o* [ 1 | EEAAZIL(I2) (FR) Arm Rotary Shaft Flanged Bushing Assembly
41 | 160001 * * 1 | A1t L—5— Oil Separator
42 | 37229 * | * | 2 [FASItELb—2—1ERl Set Screw M4X0.7 L=5
43 | 104425 * = 1 |95 9hL Needle Bar Crank
43 | 143635 - * 1 |92 9h4 Needle Bar Crank
44 | 143495 ¥ | x| 1 |HERE Needle Bar Connecting Stud
45 | 146864 * | % | 1 |EEgFvy— Bevel Gear
46 | 147468 * * 1 | E#h5— Arm Rotary Shaft Thrust Collar
47 | 372220 * | * O Arm Rotary Shaft
48 | 375143 * | * 1 | EEg~ILRT—1)— Arm Rotary Shaft Sprocket Wheel
49 | 139419-A| - * 1 |7—y— Machine Pulley
49 |1 139484-B| * | - | 1 |F—y— Machine Pulley
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Needle Bar and Thread Take—up
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g8, XF¥
Needle Bar and Thread Take-up

No. | BRERES| | e | 106 | EHK 24 DESCRIPTION
PART NO QTY
1 | 140440 ¥ [ x| 1 |§HEAZIL(E) R Screw 11/32X28 L=7
2 | 146576 * * 1 [#HEASIL (L) Needle Bar Bushing (upper)
3 | 101133 ® | & |1 [#EEARL(E)IERE Set Screw 15/64X28 L=3.8
4 | 416128 * * 1 | K-8z -KELELED) Thread (needle) Take-up Assembly
5 | 416033 * | % 1 | RE@RCH Thread (needle) Take-up with 8060
6 | 139179 * * 1 |} Thread (needle) Take—up
7 | 8060 * | * 1 | RXE&HHRL Screw 9/64X40 L=8
8 | 139196 * * 1 | RfFEREL Thread (needle) Take—up Extension
9 | 101449 * * 1 | RKEAELIERC Screw No.2-64UNF
10 | 154095 * * 1 | RKELREA Thread (needle) Take—up Plate
11 | 168164 * | * 1 | REREZRTYT Spring
12 | 7016 £ | % 1 |RELBZEAC Screw 3/32X56 L=4
13 | 372799 * | % 1 |#EARIL(T) Needle Bar Bushing (lower)
14 | 101133 | ok 1 |#EAZIL(F) kRl Set Screw 15/64X28 L=3.8
15 | 146573 * * 1 |§tH#E Needle Bar
16 | 143497 * ok |1 [HERE Needle Clamp Thread Guide
17 - * * 1 |#EEGRCET Needle Clamp Assembly
18 - * * 2 |#tik Set Screw
19 | 146805 * | * 1 |8t (D Needle Bar Bushing Oil Wick Assembly
20 | 146580 * | ok |2 |EERESYYT 0il Wick Clip
21 | 146804 * * 1 |&HEmS Needle Bar Bushing Qil Wick
22 | 146703 * | * 1 |stEmTEx Oil Wick Clamp and Retainer
23 | 139198 * | * 1| REFTFE Slack Thread Controller
24 | 154242 * * 1 |RFAFEEZ Slack Thread Controller Clamp
25 | 100176 * | * | 1 |RIAFEHEZLERC Screw 9/64X40 L=9.5
26 | 146908 * | x| 1 ([#HEISUIER Slide Block Guide
27 1159456 | * | * | 2 |HEISUIOBERLETYLv— Washer
28 | 101485 * | x| 2 |#EVSLORALERL Screw 11/64X40 L=12.7
29 | 139111 * | * 1 |18E Slide Block
30 | N2616 * | - 2 |&# TVX7 #16 Needle
30 | N4621 * | 2 |#F UY X 128GAS #21 Needle
31 | 375116 % * 1 | KEHhA— Tread Take—up Cover
32 | 8040 * | x| 2 |KFEhA—IEfl Screw 9/64X40 L=8

12
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Bed Rotary Shaft
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T
Bed Rotary Shaft

No. | BRRES 126 | T26 | B BE DESCRIPTION
PART NO. QTY
1 | 143659 * | % | 1 |TFén Bed Rotary Shaft
2 | 416070 * | % | 1 |TF#EAZ—(HCH) Bed Rotary Shaft Collar Assembly
3 | 8103 * | * | 2 [Fé#hZ—1Efal Set Screw 11/64X40 L=3.5
4 | 416028 ¥ * 1 | FRIFHALGERD Thread (looper) Take—up Assembly
5 | 101266 * * 2 |THRIAFHLIEERL Set Screw 1/4X40 L=2.86
6 | 143645 ¥ * 1 | FEhRARIL Bed Rotary Shaft Bushing (intermediate)
7 | 6046 * * 1 | TEhfEA2ILIEfRE Set Screw 15/64X28 L=17
8 | 143444 * * 1 | FEARIL(H) Bed Rotary Shaft Bushing Flanged (right) Assembly
9 | 100430 * * 1 | FEaA%2IL (H1El Set Screw  15/64X28 L=17.33
10 | 143675 * * 1 | TFEANILET—1— () Bed Rotary Shaft Sprocket Wheel Assembly
11 | 202253 i * 1 |F—=U—ys Sprocket Wheel Spring Flange
12 | 140409 * | % | 2 |FE#AILT—1)—1ERU Set Screw 1/4X28 L=9.4
13 | 1368 ¥ | x| 1 | FE#AULRT—Y—$ELAL Screw 1/4X24 L=11
14 | 143499 * * 1 | THRBFHLAHA— 0Oil and Lint Guard
15 | 100202 * * 2 | FTRAFHLA/N—1ELC Screw 9/64X40 L=5.6
16 | 143674 * * 1 | T8RRI T—1)— Bed Rotary Shaft Sprocket Wheel
17 | 416070-9 | =* * 1 | F#ARILHS— Bed Rotary Shaft Collar
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Looper Thread Guide

28

15




JL—iN—% 5

Looper Thread Guide

No. | BRRES | e | 106 | EH B4 DESCRIPTION
PART NO. QTY
1 | 139120 * * 1 L—R—%EEA%)L Looper Thread Guide Bracket Holder
2 | 101167 * [ x| 1 PL—nR—%Eithl Screw 15/64X28 L=23.4
3 | 100456 * | % | 1 JL——RBEARILIERE Set Screw 15/64X28 L=3.2
4 | 143487 * * 1 |Ib——4iH Looper Thread Guide
5 | 143548 * | #* 1 | I——%BHs Looper Thread Guide Bracket
6 | 100206 * * 1 b—s—F#IERC Screw 1/8X44 L=6
7 | 416085 * * 1 | FTRERSEGH) Thread (looper) Take-up Stripper Plate Bracket Assembly
8 | 100240 * | * | 1 | FRAERWRBLERC Screw 3/32X56 L=2.8
9 | 139157 * | x| 1 [ FTHRERNA RE Thread Retainer
10 | 139156 * * 1 [FTHRERAWA) Thread Separator
11 | 139154 * | & | 1 [THREAND) Thread Guide
12 | 100237 # | ok | 1 [TFHREAMD)LERC Screw 9/64X40 L=3.6
13 | 100219 * | * | 1 [TFRERE)LERC Screw 9/64X40 L=4.8
14 | 107071 * * 1 | Tuire— Washer
15 | 139155 * | % 1 | THRZERNE) Thread Guide (right)
16 | 6333 * | % | 2 | FTHRERLERC Screw 9/64X40 L=6.5
17 | 139148 * * 1 | TARERA Thread (looper) Take—up Stripper
18 | 107071 * | % | 2 | TRAEAZTyIy— Washer
19 | 139145 * | * | 1 | FRAFRH — Cover
20 | 100219 * | % | 2 | FTHRI\ATHRLERE Screw 9/64X40 L=4.8
21 | 151282-A | * | * | 1 [ FTRA\FHH/—RFY S 1ERLC | Screw 3/32X56 L=1.93
22 | 139147 * * 1 | FRFAFHEH =TS Lock Spring
23 | 139152 * | * | 1 | FTHRAFHREN Thread Guard
24 | 100665 * | % | 2 | TRFFHREALRC Screw 3/32X56 L=2.2
25 | 143517 ¥ | * 1 | TRFAFR Thread (looper) Take—up Stripper Plate
26 | 139146 * | % | 1 |FRAFRHA—E Hinge Pin
27 | 143518 * * 1 | TREAS Thread (looper) Take—up Stripper Plate Bracket
28 | 8060 ¥ | % | 2 |[FTREAELERC Screw 9/64X40 L=8
29 | 416083 * | * 1 | TRAFLAE (2KHEE) Tension (looper thread) Assembly
30 | 416082 * * 2 | THRFAFET YD Tension (looper thread) Screw Stud Assembly
31 | 101742 * | % | 2 |O—Lwktuk Thumb Nut
32 | 141002 * * 2 | THRIATFmMERE Tension (looper thread) Screw Stud
33 | 110106 * * 4 |F&aA+Fm Tension (looper thread) Disc
34 | 143514 * * 2 | FRAFATYLY Tension (looper thread) Spring
35 | 143567 * * 1 | TRB\FLE G Tension (looper thread) Body
36 | 100430 * | x| 1 [TRIAFLE QR EHLC Screw 15/64X28 L=17.33
37 | 101250 * | & |1 [ TFRIFRA -0l Position Screw Stud 11/64X40 L=7
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= 18—, AL H—F Ak
Looper Thread Guide and Belt Guard

NO. b S L26 | T26 fasx e DESCRIPTION
PART NO. QTY
1 | 416069 # | % [ 1 | —FEEFGLH) Belt Guard Assembly
2 | 101448 £ | % | 2 |RIMH—FXRELERC Set Screw 1/4X24UNE
3 | 143544 * * 1 | THREBELAAAT ) Thread Tube Assembly
4 | 139162 * | * | 4 |TFRELAMT(R)ER Thread Tube Bushing
6 | 8040 * | x| 3 | FRELACTEDEAQL Set Screw 9/64X40 L=6.5
7 | 139325 * | = 1 |RERERSE (B)EZA Thread Guide Bracket Support
8 | 100237 * | % | 1 |RERKREE)ZZALERLE(LE) Screw 9/64X40 L=3.6
9 |100202-A | * | * | 1 |REAKRESE)XZERC(TE) Screw 9/64X40 L=56
10 | 139324 * * 1 |REREEH) Thread (looper) Guide Bracket
11 | 139158 * | x| 2 |RERARGE.E) Thread Guide
12 | 100176 * | x| 1 |RERFEASE ERC Screw 9/64X40 L=9.5
13 | 150342 * | % | 4 |REARLELRC Screw 3/32X56 L=2
14 | 139281 * [ % | 1 |FTRB\F4F(C) Thread Tube
15 | 416029 * * 1 | TRALERGL) Thread (looper) Tube Assembly
16 | 139167 * * 4 | THRELEA Thread (looper) Tube Bushing
18 | 139173 ® | % 1 I FERTIT Cover Lock Spring
19 | 139174 * * 1 |IRAFEBRTIT 1ER Reinforcing Plate
20 | 100202-A | * | * | 1 |4 FBRIYF1ERL Screw 9/64X40 L=56
21 | 143437 * | 1 |V —F&F Belt Guard Body
22 | 139175 * * 1 | FTRBLAAMTE ERD) Tread {looper) Tube Bracket Assembly
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EHREN., REF
Needle Thread Guide and Tension
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EAREA., REAT
Needle Thread Guide and Tension

No. | FVEES| | 5q | 1pq |EH ELES DESCRIPTION
PART NO QTY
1 | 416104 ¥ | x| 2 |E&RFFEGID) Tension (needle thread) Screw Stud Assembly
2 | 153672 * | * | 2 |ERFAFO—LyFTUE Thumb Nut
3 | 150326 * * 2 | ERATFHE Tension (needle thread) Screw Stud
4 | 143658 * | 2 | ELFF(8E) Ry i— Locking Spring
5 | 143657 * * 2 | ERFAFER) SFovk Tension Spring Bushing (large)
6 | 131741 - * 2 |R#FAFIER Tension (needle thread) Spring
6 | 143656 * - 2 |RFAFIEHR Tension (needle thread) Spring
7 | 159538 * | % | 2 |ERFAFMPR Tension Spring Bushing (small)
8 | 132572 * * 2 |#—II - Tension (needle thread) Releasing Disc
9 | 102102 * * 4 | ERFEFE) (R Tension (needle thread) Disc
10 | 154988 * | % | 2 |ERFAFEMLEY Releasing Pin
11 | 416010 ¥ | o« | 1 | ERDZHEFBALC G Screw and Nut
12 | 10652 x| * | 1 |ERFFELEFTVE Nut
13 | 100316 # | = [ 1 | ERDPBHEFIRERC Screw 11/64X40 L=11.4
14 | 131696 * | = | 2 | E&RFATER) R Thread Guide
15 | 168002 * | * | 1 | ERBFE Tension (needle thread) Bracket
16 | 8064 * | % | 1 | ERFAFEE Screw 11/64X40 L=4.4
17 | 139331 x| * | 1 |HRERERS (X Thread (needle) Guide Bracket
18 | 140443 * | % | 1 |REARSE (L) ERC Screw 3/16X32 =222
19 | 139177 * | * 1 |RERGE) Thread (needle) Eyelet
20 | 100219 = | % | 1 |REARE ERL Screw 9/64X40 L=4.8
21 | 139158 * | % | 2 |RERRE.X) Thread Guide
22 | 8031 x | * | 4 |REAHRLEALC Screw 3/32X56 L=4
24 | 143571 * * 1 | EHFTR Thread (needle) Eyelet
25 | 100176 * | * | 1 | EIAFHRLERC Screw 9/64X40 L=9.5
26 | 100724 * | * | 1 | ERFAFIRERC Screw 11/64X40 L=6
27 | 107071 * * 1 |Tvuiv— Washer
28 | 143570 * | * | 1 |FT—LHRET) Thread Guide
29 | 140180 | * | * | 1 |7—L&KE(F)ihl Screw 9/64X40 =52
30 |102102c| - | * | 2 |ERFAFHEK) Tension (needle thread) Assembly
30 | 143656C | =* - 2 | EXIAFHE G Tension (needle thread) Assembly
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Face Plate and Bed Cover
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ER, NyRH/8—

Face Plate and Bed Cover

NO. MEES L26 | T26 @ P DESCRIPTION
PART NO. QTY

1 |122160-A| = | = | 1 |[EH Face Plate

2 | 143543 * | x| 1 |@EHsSvR Gasket

3 | 6604 * | * | 4 |EHERC Screw 9/64X40 L=12

4 | 20171 * ® 2 |TLiz Face Plate Plug

5 1143433C | = | = | 1 |RyFEANSR—GE) Bed Cover Assembly

6 | 143434 % | % | 1 [RyFEHNR—siuxy Gasket

7 | 140999 * | | 1 [RuFLiRk Screw 15/16X16UN

8 | 143435 ® | x| 1 |RuFLE#sgsvi Gasket

9 | 140295 ¥ | % [ 14 |NyKFEH/AR—1ERC . Screw 9/64X40 L=9.5

10 | 139510 ® | % | 3 | NwRBitE il Plug

11 | 139509 ® | x| 3 [RuF(RyE) Gasket

13 | 143464 * | - | 1 Pb—sS—hsR—(E) 1/8,5/32 Looper Gate (left) 1/8, 5/32

13 | 143466 * * 1 |J—r3i—hs— (&) 3/16,1/4 Looper Gate (left) 3/16, 1/4

14 | 151282 * | % [ 1 I—sR—hANR—2TY5 bRkl Screw 3/32X56 L=1.93

15 | 143470 * * 1 |(I—S—hi— ()R )5 Looper Gate (left) Lock Spring
17 | 14347 * | - [ 1 PJL—s—hs—(F) 1/8,5/32 Looper Gate (right) 1/8, 5/32
17 | 143473 * - 1 |IL—s3—Hh/3—(H) 3/16,1/4 Looper Gate (right) 3/16, 1/4
17 | 143475 - * 1 | W—sR—h/3—(H) 3/16, 1/4 Looper Gate (right) 3/16, 1/4
18 | 143477 * * 1 (== hn—(\) AT Looper Gate (right) Lock Spring
19 | 151282 ¥ | % [ 1 —iR—hR—RTY 5 kR Screw 3/32X56 L=1.93

20 | 143479 * | x [ 2 JL—n—hA—ERC Hinge Screw Stud 9/64X40 L=5.6
21 | 143480 ¥ | * | 2 [L—rR—hn—ErB2Ey Position Pin

22 | 139030 * | * | 1 | T#Eh/—H/(E) Cover

23 | 143643 ¥ | x| 1 [TFEHARIL (K)o “0" Ring

24 | 100202 # | % | 4 |TaEhh/AA—R(E) kRl Screw 9/64X40 L=5.6

25 | 143478 * | % | 2 [IL—r—hnR—EA Hinge Pin

22




Arm Top Cover and Thread Guide Cover
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Arm Top Cover and Thread Guide Cover

No. | EFEES | | 56 | o5 | BH LE DESGRIBTION
PART NO. QryY

1 | 146829-A | =* * 1 | Ef Arm Top Cover

2 | 146508 * | x| 1 |E#RwE Gasket

3 | 151369 * | x| 4 |E#HERC Screw 11/64X40 L=9.5

4 | 145458 * | 1 |fEmER Oil Flow Window Cap

5 | 143062 * | x| 1 |fAARE Oil Flow Window

6 | 143061 * | x| 2 [BREARvF Gasket

7 | 146591 ® | o« | 1 [{BAER 0Oil Flow Body

8 1100202-A| * | * | 4 [#mEHRLERC Screw 9/64X40 L=5.6

9 | 139036 = | % | 1 |NILEH—FhR—(5) Belt Guard Cover Assembly
10 | 139035 * * 1 [ RNILFH—FAi— Belt Guard Cover

11 | 139037 * | * 1 NI —FhA—yF Gasket

12 | 100690 # | x| 2 |RILFG—FH/i—1EhC Screw 3/16X32 L=13.5

13 | 143522 * * 1 | FHRELHAA—(FE) Thread (looper) Guide Cover Assembly
14 | 143521 * * 1 | FhRBELAN— Thread (looper) Guide Cover
15 | 139171 * * 1 | FTHRELHNAN—ZATYST Cover Catch

16 | 8031 * | % | 2 |FRELIN—RTYF1ERLE Screw 3/32X56 L=4

17 | 139520 * | #* 1 |EXS2(H) (F) Hinge Plate (right) Assembly
18 | 372224 * * 2 (D Hinge Plate

19 | 112162 * | % | 2 |FRHA—EEE Hinge Pin

20 | 139519 * | % 1 |E2P(E) () Hinge Plate (left) Assembly
21 | 6604 ¥ | + | 2 |[EXxTIERC Screw 9/64X40 L=12

22 | 150608 = | o+ | 1 |TaEhse Screw 1/2X28

23 | 139017 * * 1 |Tvyirye— Washer

24 | 30046 * | * 1 |7—RBIERL Screw M4X0.7 L=4
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Oil Reservoir and Reservoir Screen
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Qil Reservoir and Oil Reservoir Screen

NO. Al = L26 | T26 &% oS DESCRIPTION
PART NO. QrY
1 | 416093 * * 1 ;@32 (f8) 0il Reservoir Assembly
2 | 143625-A | * * 1 [HRFs Oil Reservoir
3 | 143508 ® | x| 1 ATy EY 0il Reservoir Gasket
4 | 143542 * * 1 HELEAER Oil Reservoir Screen Frame
5 | 143509 * | % | 1 |[RiEL il Reservoir Screen
6 | 100966 *= | % | 21 iR 91LE4RL Screw 3/16X28 L=15.9
7 | 141139 * | * 1 |imshERC 0il Reservoir Drain Plug
8 | 8044 * |+ | 3 [RELIEZRLERC Screw 1/8X44 L=6
9 | 101485 * | % | 2 [mELIT—U1ERl Screw 11/64X40 L=12.7
10 | 164134 ¥ | o | 1 HAVIEREAHZ Oil Reservoir Sight Gauge Window Retainer
11 | 164133 * | x| 1 BRIV IEREA) Oil Reservoir Sight Gauge Window
12 | 164132 * | % | 2 [RAOENAVFL Gasket
13 | 143601 * * 1 S IERE Sight Gauge Background Disc
14 | 141139-A | * | =* 1 i@mavs oYy "0” Ring
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Accessories

NO. MaES L26 | T26 B A DESCRIPTION
PART NO. QTY
1 | 416076 * * 1 [RITEEYE Thread Unwinder Assembly
2 11193 * * 2 |iM Oil
3 | 8118 * * 1 |ESA413—(XR) Screw Driver (large)
4 |8120 * * 1 [FSA3—() Screw Driver (middle)
5 | 8121 * * 1 |FS43— ) Screw Driver (small)
6 | 19458 * | * 1 |RABLUF(33) Wrench
7 |8132-B * | % 1 |EPGRE Accessories Pack
8 | 139190 * | * 2 | Rwkoyiay Machine Cushion
9 | 13079 * | * 1 |KEY (1000 mm) Foot Lever Chain (1000 mm)
10 | 156864 * | x| 1 (KEUTuy(F) Foot Lever Chain Hook
11 | 156865 * * 1 |<&EYZ7949 () Foot Lever Chain Hook
12 | 104879 ¥ | o | 1 [K&YT9H(K) Chain Connecting Link
13 | N2616 * - 4 |&F TV X7 #16 Needle
13 | N4621 - * 4 |#t UY X 128GAS #21 Needle
14 | 11196 * * 1 |[Evtyk Tweezers
15 | 372833 * | - 1 [RIEH—K(E) Belt Guard (upper)
15 | 372834 - * 1 |NJLFH—F(L) Belt Guard (upper)
16 | 372832 ® | * | 1 |SNULEH—F(H) Belt Guard (right)
17 | 372831 * | ok | 1 [RILEH—E(E) Belt Guard (left)
18 | 54421108 | * | * | 4 |~NJLRH—F(E)iERL Screw M3 L=8
19 [ 10734-24 | * | * | 4 |RJLFH—F(H., E)1EHLC Wood Screw
20 | 27187 * * 4 |Tuiv— Washer
21 | 372835 ¥ | = | 1 [RILEH—E#ER (A) Belt Guard Plate
22 | 54421208 | * | * | 1 [RJLMH—FHEIR(A)ERC Screw M4 L=8
23 | 31207 * * 1 | Toiv— Washer
24 | 372209 - | * | 1 |[RILEH—FHER (A) Belt Guard Plate
25 | 54421208 | - | * | 2 [RILFH—FHBEIR(A) R Screw M4 L=8
26 | 122794 * * 1 |EIERA) (R) Machine Mounting Bracket (long)
27 | 122796 * | o |1 ER(A) (R) vy Bracket (long) Pad
28 | 151069 * | * | 3 |fEfRiERC Bolt
29 | 151581A * * 3 |Fvbk Nut
30 | 8126-03 * * 3 |Tuie— Washer
31 | 141464 * | % | 2 |FRik Bolt
32 | 122795 * * 1 |[EfRB) (&) Machine Mounting Bracket (shart)
33 | 122797 ¥ | o+ |1 [ARRB) (8 oviar Bracket (short) Pad
34 | 1368 * | % | 1 [RGB (5) ikl Screw 1/4X24 L=11
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Parts Available at Extra Charge
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Parts Available at Extra Charge

(=] =] 3
no. | FPmES 126 | T26 Sk B4 DESCRIPTION
PART NO. QTY
1 | 139434 * = 1 oY —TFH5Ta— Sensor Adaptor
2 | 18065 * - 3

=7 H I3t

Screw M5X0.8 L=14
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Gauge Parts 1
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Gauge Parts 1

HREsS

NO. L26 | T26 e A DESCRIPTION
PART NO QTY
1 - * ¥ | 1 |8 Needle Clamp
2 | 101498 * * 2 |&tikERC Screw 11/64X40 L=1.97
3 - * * 1 |&tH#R Throat Plate
4 | 100691 * | * | 3 |&tiRiEHl Screw 11/64X40 1=9.1
5 = LI I I W b)) Feed Dog
6 | 101255 | * | * | 1 [ZEYUtithl Screw 13/64X36 L=9.5
7 1139366 | * | x | 1 |SRALHEF—FH Lap Seam Feller Slide
8 - * | % 1 |12 — () Lap Seam Feller Assembly
9 - * | - 1 |#x &) Presser Foot Assembly
10 - - | =* 1 |z &(H) Presser Foot Plate Assembly
1 -~ * * 1 PL—s3— (i) Looper (back)
12 - * * 1 [JL—s3—(&D Looper (front)
13 | 143481 * * 1 Pb——RILE— () Looper Holder (back)
14 | 141158 * | k| 2 | Jb—r3—RILF—HHRl Screw 11/64X40 L=7.3
15 | 132850 * | % | 2 |[RAO9PEY Position Pin
16 (143482 | * | * | 1 [JL—/8—RILE—(F) Looper Holder (front)
17 | 140393 * | % 2 |IL—si—ithl Clamping Screw 11/64X40 |=6.4
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SEIKO SEWING MACHINE CO., LTD.

- 2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture, 273-0018, Japan
TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.cojp

http://www.seiko—sewing.co.jp./
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